OCEANOGRAPHIC BASELINE DATA (1971-72)

FOR THE FORMULATION OF

MARINE WASTE DISPOSAL ALTERNATIVES FOR PUERTO RICO

 e— cmm— |

VOLUME |: MAIN REPORT

i3 I M

FINAL REPORT-NOVEMBER 1974

ATLANTIC OCEAN

CARIBBEAN SEA



902175501A

QCEANOGRAPHIC BASELINE DATA (1971-72)
FOR THE
FORMULATION OF MARINE WASTE DISPOSAL ALTERNATIVES

FOR PUERTO RICO

VOLUME I: MAIN REPORT
FINAL REPORT ~ NOVEMBER 1974

Prepared For

ENVIRONMENTAL QUALITY BOARD
OFFICE OF THE GOVERNOR
COMMONWEALTH OF PUERTO RICO

Prepared By

OCEANOGRAPHIC PROGRAM
AREA OF NATURAL RESOURCES
DEPARTMENT OF PUBLIC WORKS
COMMONWEALTH OF PUERTO RICO

This study was jointly financed by the Commonwealth of Puerto Rico
and the United States Environmental Protection Agency through a planning
[...]
Study Staff. It is planned to maintain this Project as a viable entity (in
the new Department of Natural Resources) and have it actively participate
in the gathering and evaluation of oceanographic information germane to the

goals and needs of Puerto Rico.

2.3



PROJECT ORANIZATION AND MANAGEMENT

The line positions of EPA, EQB, DPW, Area of Natural Resources, and the
Oceanographic Project are diagramed in the Project Organization Chart (Figure
2-1). To assist in the conduct and the management of the oceanographic work
program, several staff positions were established. The Project Policy Board
consisting of representatives of those agencies listed in Figure 2-1 was
set~up to determine initially the overall direction for the oceanographic
study. Members of this Board were instrumental in the preparation activities
that resulted in this Ocenographic Study. The other major Board, the Project
Control Board, was set up to review the progress of the work and to reorient
the work program as necessary. The Technical Advisory Committee was established
to review and make recommendations on the technical aspects of the Study. Unlike
the Project Control Board which met at its own or the Executive Director of EQB's
discretion, this Committee met at the discretion of the Oceanographic Project
Director. Finally, the engineering firm of Engineering-Science, Inc. was

retained as a consultant to the Oceanographic Project Director.

ACKNOWLEDGEMENT

Many individuals and organizations participated in and contributed to
the conduct and completion of this study. These efforts as a whole are
gratefully acknowledged. Special appreciation is extended to the members of

the Project Control Board for their participation in the management and report

review process:

2.4



Dr. E. Peargon (Chalrman, July 1971 to March 1972)
Mr. A. Heres (Chairman, January to June 1971)

Dr. R. Vazquez

Dr. F. Lowman

Dr. W. Gates

Mr. P. Storrs

Also, the informal participation of representatives of EPA, Mr. N. Priede

and Dr. D. Washington, is acknowledged.

Recognition is also extended to the Project staff for their day-to-
day efforts in the filed as well as in the office towards the completion

of this study. Specifically, these individuals are:

Mr. W. Metcalf (Project Director, January to December 1971)
Mr. F. Torres (Project Director, January to March 1972)

Mr. J. Cooper

Mr. K. McCarey

Miss C. M. Cham

Mr. C. Bauer

Mr. A. Lopez

Mr. N. Espar

Mr. W, Perl

Miss. A. Avillan

2.

5



Appreciation 1is also due to staff members of Engineering-Science, Inc.

The participation of the following individuals is acknowledged:

Dr. N. Armstrong

Dr. A. Kemmerer

Dr. G. Beers

Mr. J. Drucker

Mr, T. Smith

Mr. E. Jerome

Mr. M. Fluharty

Certain aspects of the field program were helped immensely by the loan
of oceanographic equipment by Dr. E. Colon of the Institute of Water Resources

Research at the University of Puerto Rico at Mayaguez, Puerto Rico.

Finally, appreciation is extended to the unidentified fisherman who on

more than on occasion provided field help to Project personnel.

2.6



Environmental Protection Agency

Environmental Quality Board

Project Policy Board

Planning Board

Department of Agriculture
Fomento :

Department of Public Works
Department. of -Health

Water Resources Authority
Aqueduct and Sewer Authority
Public Service Commission
Environmental Quality Board
Environmental Protection Agency

Department of Public Works

Area of Natural Resources

Project Control Board

Environmental Quality Board
Department of Public Works
Puerto Rico Nuclear Center
Consultant
Engineering-Science, Inc.

Technical Advisory Committe — Oceanography

Project

L—————- Engineering-Science, Inc.

Department of Public Works
Aqueduct and Sewer Authority
Environmental Quality Board
Environmental Protection Agency
Engineering-Science, Inc.

Project

Staff

PROJECT

ORGANIZATION

CHART

FIG 2~
2.7

PUERTO RICO OCEANOGRAPHIC PROGRAM



SECTION 3

THE OCEANOGRAPHIC PROJECT AND

THE WASTEWATER MANAGEMENT PROGRAM

3.1



SECTION 3

THE OCEANGOGRAPHIC PROJECT AND THE

WASTEWATER MANAGEMENT PROGRAM

GENERAL

Many segments of the hydrosphere have been and are being used for
the disposal of wastewaters. In the majority of cases, wastewaters are
discharged into inland and coastal waters from shoreline and subsurface
outfall systems. Less commonly, wastewaters are discharged into ground-
waters by means of a variety of infiltration techniques and direct injection
methods. 1In a very few cases, wastewaters have been disposed of in the
atmosphere by means of evapotranspiration and evaporation methods.

The expectation of society for the desired beneficial uses of receiving
waters at a particular geographic location determineés to a large extent
the limitations upon use of such waters as a wastewater disposal system.
A wastewater treatment and outfall system can be viewed as a train of unit
processes intended to reduce the concentration of selected constituents
through conversion, separation, dilution, and dispersion to levels which will
result in achieving envirommental parameter levels equal to or less than
the desired parameter levels.

There are a number of unit processes (1,2) designed to bring about
one or more changes in the characteristics of the waste stream, Depending
upon the economic, political, ecologieal, and technical constraints, there
is usually more than one candidate unit process train for meeting the
treatment and disposal objectives of introducing a wastewater into a parti-
cular receiving water. A listing of commonly used treatment process

alternatives is presented in Pable 3-1.

3.2



A common example of unit process train alternatives for marine waste
disposal systems occurs in the situation in which the concentration of
coliform organisms in the receilving water is of major concern. The typical

tradeoff situation for the same level of wastewater treatment is:

(1) use of shorter, less expensive outfall in conjunction
with a chlorination system to achieve the receiving water

and littoral zone coliform standard; versus

(2) use of a longer outfall system to deeper waters without

a chlorination system to meet the same objective.

CONTEXT FOR PUERTO RICO

The Commonwealth of Puerto Rico is in the initial stages of upgrading
1ts wastewater management program on a regional basis. Sanitary and industrial
wastewater treatment facilities on the island are, with few exceptions,
inadequate. Presently, all but one of the 78 urban ceenters in Puerto Rico
have some form of sanitary sewage facilities, however extensive areas are
unsewered. Of the approximately 80 mgd handled by the facilities in the
78 urban centers, only about 13 mgd (15.8 percent) receives secondary
treatment, about 47 mgd (58.7 percent) receives primary treatment, about
7.8 mgd (9.7 percent) receives septic tank and/or Imhoff tank treatment,
and the reamainder (13 mgd, or 15.8 percent) is discharged to the ocean
without any treatment. The seven locations of raw sewage discharge to the
ocean are identified in Figure 3-1, along with the type of treatment provided
at other sanitary facilities on the island. The locations of industrial

waste discharge are also shown in Figure 3-1.

3.3



The projection of wastewater discharges from municipal and industrial
sources for 1980 are 252 and 129 mgd, respectively. By 2020, the wastewater

flows from municipal and industrial sources are projected to be about 648

and 209 mgd, respectively.

A candidate island-wide wastewater management program has been proposed

to deal with existing and impending water pollution problems. Bagically,

the plan divides the island of Puerto Rico into 16 Water Quality Management
Regions, as shown in Figure 3-2. Not shown in the figure 1is the region formed
by the small offshore islands of Vieques and Culebra. These regional areas
are consistent with the program being developed by the Commonwealth under the
Federal Water Pollution Control Act, Section 3(c) Basin Planning Grant. The
candidate plan of the Commonwealth (3) also identifies the regional basins

as being one of two types, i.e. primary or secondary, as illustrated in Figure 3-

The ten primary regiqns are scheduled to be provided with primary
treatment systems in conjunction with long ocean outfalls, whereas the six
secondary regions will be provided secondary treatment systems and/or waste-
water re—use reclamation systems. Secondary and tertiary treatﬁent facilities

are planned for the more inland areas of the island, as identified in Figure 3-2.

The feasibility of operating a primary treatment system coupled
with an outfall-diffuser is the level of performance which can be attained
by the outfall-diffuser. This, in turn, is dependent upon the initial
dilution and subsequent attenuation of wastewater characteristics achievable
as a result of the physical, chemical, and biological interactions occurring
in the receiving waters at and in the vicinity of the discharge. The lack of
information on the nearshore oceanography prior to the present study was an
outstanding technical gap that would constrain the planning and evaluation of

many of the proposed treatment facilities on the shores of Puerto Rico.
: 3.4



Thus the immediate  mission of the Oceanographic Project was to obtain
nearshore oceanographic information, particularly as regards to water density
stratification and current patterns, at the eleven study sites where primary
treatment facilities have been proposed. For the purposes of this study
nearshore was defined to mean within the 600 ft. (100 fathom) depth contour,
as shown in Figure 3-3. The data obtained would provide an information base

for use in subsequent preliminary feasibility studies of outfall-diffuser

systems at the selected sites.

3.5



TABLE 3-1

COMMON UNIT PROCESSES UTILIZED

IN WASTEWATER TREATMENT TRAINS

Principal Purposes of
Unit Process

Unit Process

Grit removal

Removal or grinding of coarse
solids

Odor control

Gross solids-liquid separa-
tion; BOD reduction

Gross removal of soluble BOD
and COD from raw wastewater

Removal of oxidized particu-
lates and biological solids

Decomposition or stabiliza-
tion of organic solids; con-
ditioning of sludge for
dewatering

Improve sludge dewatering
characteristics

Preparing organic or chemical
sludge for disposal or
further treatment

Ultimate sludge disposal

Grit chambers

Bar screens; Comminutors

Prechlorination; Ozonation

Plain primary settling

Biological treatment

Plain secondary settling

Anaerobic sludge digestion

Anaerobic digestion; Thickening;
gravity, flogzation; Elutriation;
Heat treatment; Ash conditioning;
Chemical conditioning; chlorine,
alum, lime, polymers, iron salts

Dewatering organic or chemical
sludge: air dwying, centrifuging,
vacuum filtration (coil septum,
fabric septum, filter press)

Incinegation: multiple-hearth,
fluidized bed; Land disposal;
Injection; Recovery and reuse
chemical sludges

of

3.6



TABLE 3-1 (cont.)

COMMON UNIT PROCESSES UTILIZED

IN WASTEWATER TREATMENT TRAINS

Principal Purposes of
Unit Process

Unit Process

Removal of colloidal solids
and turbidity from wastewater

Phesphorus removal

Nitrogen removal

Removal of suspended and

colloidal materials; protection
of granular carbon beds or iron

exchange beds from foulimg or
plugging

Removal of dissolved trace
refractory organics-MBAS,
Cob, BOD, color, odor, etc.

Disinfection; bacteria and
virus inactivation

Ultimate wastewater disposal

Chemical treatment, sedimentation,
and mixed-media filtration: alum,
lime, polymers, iron salts

Chemical coagulation, flocculation,
and settling: 1lime, alum, iron
salts

Ammonia stripping

Mixed média filtration; Dual média
filtration

Granular activated carbon adsorption:
upflow packed, upflow expanded,
downflow series béds

Chlorination, Ozonation

Land disposal; Injection; Ponding;
Outfall-diffuser system

3.

7



ISABELA ARECIBO

SAN JUAN

AGUADILL A

[}

LE G END
GUAYAMA ARROYO

® INDUSTRIAL WASTE DISCHARGE
X SANITARY SEWAGE DISCHARGE FIG 3-1
'Z'ZEF;Z'RCATOER ‘;";‘&F:RYTAS’;E'MENTAT'ON LOCATIONS OF EXISTING SANITARY AND INDUSTRIAL
CILITIES IN PUERTO RICO (FROM REFERENCE 10)
AND DIGESTION TREATMENT FA (
3 SECONDARY TREATMENT
4 RAW SEWAGE



O

ARECIBO

-BARCE LONETA

TAND
O

KAYAM ON

GUAYNABO

VILLAL BA

JUANADIAZ

!
Y PONCE

Fig 3-2
MAIN FEATURES OF THE PROPOSED REGIONAL
WASTEWATER MANAGEMENT PROGRAM

LEGEND

O  REGIONAL TREATMENT PLANT REGIONAL BASIN TYPE:
| PRIMARY TREATMENT PLANT

2  SECONDARY TREATMENT PLANT 1 PrRIMARY

3  TERTIARY TREATMENT PLANT [ZZ4  SECONDARY
8  LOCAL SECONDARY TREATMENT PLANT



LA

DE

cANAL

="~ 777N

\ e, ~

—— o o «n
T - e, g, ~
& T g D 0 g

4
Q 4
A
S P4
S~ P UERTO
|
i
' PASAJE
; DE VIEQUEZ
} T T .l
! ~ S~
A8
\ Nl T \
~o _ -7 ~S — 600ft WATER
L R, - -
o - — A\ e DEPTH
Pt 4 CONTOUR

(ISLAND SHELF)

TRUE
NORTH

Fig 3-3
EXTENT OF COASTAL SHELF AROUND PUERTO RICO

o4O
R



SECTION 4

GENERAL DESCRIPTION OF STUDY AREAS

4.1



SECTION 4

GENERAL DESCRIPTION OF STUDY ARFAS

GENERAL

The Commonwealth of Puerto Rico consists of a main island and several
smaller islands located in the Caribbean, approximately 1,000 miles southeast
of Miami, Florida (1). The nearest land mass of significant size is the
island of Hispaniola situated approximately eighty miles to the west (1).
Puerto Rico is shown in relation to other land features within the Northern
and Western Hemispheres in Figure 4-1 (1).

Puerto Rico is roughly 110 miles from east to west and 35 miles from

north to south,and lies in the region of the northeast trade winds. The
mean tidal range is 1.1 feet, the neap tides being 0.6 feet and the spring
tides being 1.4 feet (2).

In spite of its small size and the relative constancy of the trade wind
belt climate, the marine environment is by no means without contrasts from
place to place. Each of the four sides of the more or less rectangular island
has its own distinctive climatic and envirommental features. The North Coast
is washed by the tropical North Atlantic Ocean and the South Coast by the
Caribbean Sea. The passages between Puerto Rico and St. Thomas, Virgin Islands,
to the east, and Hispaniola to the west, are broad and relatively shallow.

Extreme variations in rainfall have been recorded as Puerto Rico lies
in the Caribbean hurricane belt and, at intervals of from 4 to 7 years, lies
within or immediately adjacent to a hurricane path (1). Distribution of rain-
fall is shown in Figure 4-2 (1).

The rainfall is primarily orographic in nature. The air mass of the

trade winds, which becomes moisture laden during its passage across the ocean,

4.2



releases the moisture as the air is forced upward by the mountains of

Puerto Rico. Most of the moisture is released im the northern and eastern
slopes, which also get most of the watershed. The rain shadow effect of the
Cordillera Central and Sierra de Luquillo is shown in the South Coast with
its maximum effect in the southwest where annual rainfall averages 40 inches
a year. Tropical storms and hurricanes, while infrequently hitting the
island, present a potential threat of high winds and torrential rains from
June through October.

As a rapidly developing industrial community with a very rapid pop-
ulation expansion, and a rugged terraim which tends te concentrate the pop~-
ulation in relatively small densely settled areas, Puerto Rico is subjecting
its enviromment to increasingly severe stress in the matter of waste disposal
and consequences. As of April 1970, the population of Puerto Rico was
2,689,032 (3). This figure represents an increase of 340,383, or 14.57, from
the 2,349,544 inhabitants enumerated in the 1960 census (3). It was also
estimated that the population of Puerto Rico will reach 5 million in the year
2020, an increase of 2.3 million over 1970. Table 6-1 presents population
projections for several planning regioms established for the purpose of the
water pollution abatement basin plan (3).

COASTAL AREA DIFFERENCES